APPENDIX B

Environmental Report and Response to USDA Comments
B1. Preliminary Environmental Report
B2. Response to USDA Comments







B1. Preliminary Environmental Report







Preliminary Environmental Report

Prepared for

Pacific City Joint Water-Sanitary Authority
P.O. Box 520

34005 Cape Kiwanda Drive

Pacific City, OR 97135

Prepared by

Parametrix

1019 39th Avenue SE, Suite 100
Puyallup, WA 98374

T. 253.604.6600 F. 1.855.760.7464
www.parametrix.com

January 2015 | 276-3300-004


http://www.parametrix.com/

CITATION

Parametrix. 2015. Preliminary Environmental
Report. Prepared by Parametrix, Puyallup,
Washington. January 2015.



Preliminary Environmental Report
Pacific City Joint Water-Sanitary Authority
[...]
Phone: (503) 414-3356 « Fax: (503) 414-3397 « TDD: (503) 414-3387 » Web: http://www.rurdev.usda.govior
Charlotte Rollier « Environmental Coordinator » e-mail address: charlotte.rolller@or.usda.gov

Committed to the future of rural communities.
“USDA is an equal opportunity provider, employer and lender.”

To file a complaint of discrimination write USDA, Director, Office of Civil Rights, 1400 Independence Avenue, SW,
Washington, DC 20250-9410 or call (800) 785-3272 (voice) or (202) 720-6382 (TDD).



5. Allow 30 days for receipt of comments. Incorporate any comments received into the
environmental information/report (depending on Rural Development program) being prepared
as part of your application to Rural Development, and attach copies of each letter you sent out,
with comments received, to the environmental information/report.

To assist you in completing this process your Rural Development representative will:

e Answer any questions you have about completing the letter and the supporting
documentation;
Assist you in a preliminary description of the area of potential effects (APE); **
Assist you in developing a preliminary list of the consulting parties.

The initiation of consultation is the first step in the Section 106 process. This
authorization permits you, as an applicant (or, by proxy, the applicant’s consultant), to
initiate this consultation process and to assist Rural Development in collecting and
evaluating information to facilitate timely compliance with Section 106 requirements.
Rural Development remains legally responsible for making all formal “determinations
and findings” under the Section 106 process.

Please be aware that some proposals require the services of a professional consultant.

For example, an archeological survey may be needed before the Section 106 process can
be concluded. Your Rural Development representative can provide you further guidance,
if there is a need for such services. As an applicant, you are still responsible for the
requirements of this letter, even though you have hired a consultant to assist you.

This authorization to initiate consultation under the Section 106 process does not
constitute Rural Development approval of your request for financial assistance. All
costs incurred by the applicant, in compliance with the Section 106 process, are incurred
at the applicant’s risk.

Do not take any actions which might have an adverse effect on historic property or
cultural resources until the Section 106 review process is completed. Section 110(k)
of the National Historic Preservation Act may prohibit federal agencies from providing
federal financial assistance to any applicant who “... with intent to avoid the requirements
of Section 106, has intentionally significantly adversely affected a historic property...”

Please contact your Rural Development representative should you have any questions.

Charlotte Rollier
State Environmental Coordinator

Attachments (2)



* The Tribal Historic Preservation Officer, or THPO, has assumed the role of the SHPO
when projects are to be located on tribal-owned lands. When this is the case, the THPO
will review and comment on the proposed project and SHPO does not need to be
contacted. There are only two THPOs in Oregon: Carey Miller for the Confederated
Tribes of the Umatilla and Robert Brunoe (acting THPO) for the Confederated Tribes of
the Warm Springs. For projects other than those located on Umatilla or Warm Springs
tribal lands (or where the tribe has no designated THPO to review projects proposed to be
located on their lands), consultation letters should be addressed to the tribal cultural
resource contacts. See www.leg.state.or.us/cis for a complete list of key tribal cultural
resource contacts.

** The area of potential effects (APE) is defined by 36 CFR Part 800, Section 800.16(d)
as follows: “Area of potential effects means the geographic area or areas within which an
undertaking may directly or indirectly cause changes in the character or use of historic
properties, if any such properties exist. The area of potential effects is influenced by the
scale and nature of an undertaking and may be different for different kinds of effects
caused by the undertaking.”






e % —
; — = .
]
' {
ide ; \ =
Mllamobe"" ‘l B
. gProject Locationf

Kiwands
@ i Project Location
m A '#naé / o .‘

N_E 8§

R

E_

¥

5 e s

Farametrix Date: 7/2/2014 Document Path: P:\3300_PacificCity_WWTP\Fig1_PacificCity_Project_ocation.mxd

Figure 1.

A PCJWSA Wastewater Treatment

N
0 0.25 0.5 Plant Upgrades
Study Location and Vicinity Map






G o0aleeanth
y Fareh Point

[ [
|

Gougleearth | fetm———0 A
- S P""?“*’ bo“‘»ﬂi

1bs i fan oa ¥lbe !

1668° d‘?‘h £ lima

vs






Supporting Documentation to be Submitted by Applicant
to Consulting Parties®

1. A copy of the Authorization/Instructions to Applicant dated and completed by Rural
Development.

Included.

2. Detailed description of the proposed project, including related activities to be carried
out in conjunction with the project, and the status of property acquisition, if
applicable.

The Pacific City Joint Water-Sanitary Authority (PCIJWSA) owns and operates the
wastewater treatment plant (WWTP) that serves approximately 1,000 full time
residents and up to approximately 3,000 seasonal residents in thé unincorporated
communities of Pacific City and Woods.

The WWTP has experienced permit violations and recently PCTWSA was fined by
the Department of Environmental Quality (DEQ) for exceedances in water quality
parameters of the National Pollutant Discharge Elimination System (NDPES) permit
for total suspended solids (TSS), biochemical oxygen demand (BOD), and pH on
several occasions in 2011, 2012, and 2013. The purpose of this proposal is to upgrade
existing facilities to bring the facility into compliance with the water discharge
permit.

Below is a listing of the proposed activities to upgrade the existing wastewater
treatment plant serving the communities of Pacific City and Woods. The numbers
correspond to the attached site plan numbers for locations of proposed structures.
Minor changes in site layout may occur as design progresses, however, all project
elements will remain within the APE boundaries as shown. The list also provides
estimated excavation amounts. Total excavation is not expected to exceed 3,500
cubic yards. Except as noted, structures will be placed at grade with minimal grading
required to ensure a flat surface. All proposed work occurs within the existing
wastewater treatment plant boundaries so no acquisition is required. No upgrades to
the outfall or transmission lines are required.

5.  Activated Sludge Diffused Aeration System. Replace mechanical aeration system with
a fine bubble diffused aeration system. Provide three new blowers and associated air
piping. No excavation or new concrete structures.

7.  Clarifier Improvements. Provide a new larger scum beach. Provide a new concrete
scum collection box, a new pump, and piping to route scum to the digester. Provide full
diameter skimmers. Provide new return/waste sludge pumps, a flow meter, and -
modify sludge pump piping and valves. No excavation or new concrete structures.



8.  Grit System. Provide a 2 mgd vortex type grit removal system with air lift in a
concrete basin. Provide a grit classifier and storage hopper. Involves excavation of
approximately 60 cubic yards and construction of 2 concrete tanks that will be
vertically stacked — one with 8-ft diameter (64 sf) and the other with 4-ft (20 sf)
diameter.

11. Aerobic Digester Aeration Improvements. Replace existing aeration system and
blowers with a new coarse bubble aeration system and two 20-hp blowers. No
excavation or new concrete structures.

13. Expand Tertiary Filters. Add third filter to allow firm treatment capacity of 2 mgd.
Involves construction of an approxmiately 120-sf concrete pad.

15. WWTP Standby Generator. Provide a new 500 kW/625 kVA standby generator
capable of running the electrical load of the entire WWTP. Provide 800 ampere
automatic transfer switch. Involves construction of 500-sf building expansion on a slab
on grade.

16. Biosolids Dewatering System. Conduct predesign evaluation to select the most cost
effective dewatering technology. For the purposes of costing for this CIP Update, a belt
filter press was assumed. No excavation or new concrete structures.

16A. Dewatering System. Provide a 0.7 meter, 230 pound per hour belt filter press with a
lobe type solids feed pump, access platform of FRP grating, polymer feed system, and a
lime storage hopper. House the system in a 26’ x 20’ block building with a metal roof.
Provide a 40 cubic yard roll off container. Involves construction of new 520-sf building
on a slab on grade.

16B. Second Aerobic Digester. Construct a second new aerobic digester, 50-foot diameter,
12-foot deep with a coarse bubble aeration system, two 50 hp blowers, and 100 gpm
decant pump. Enclose digester an FRP cover and collect and route foul air with an FRP
fan and buried FRP ducts. Involves excavation of approximately 1,200 cubic yards
and construction of a 50-ft diameter concrete tank (2290 sf).

16C. Lime Handling System. Construct modular system for lime application contained in a 12’
diameter 34’ high 1,000 cubic foot silo, bin vibrator, slurry screw feeder, 750 gallon slurry
mix tank, two centrifugal slurry pumps, and NEMA 4 enclosure. Mounted ona 18’ x 18’
concrete foundation. Involves construction of a 12-ft diameter silo (113 sf) and 324-
sf slab on grade.

17. Third Clarifier & RAS/WAS sludge pump. Construct a third clarifier. Involves
excavation of 2,200 cubic yards and construction of a 60-ft diameter concrete tank
(3019 sf).

Describe all federal, state and community involvement in the project, including
identification of the specific Rural Development program from which you have
requested financial assistance. If there are other federal, state or community agencies
involved, specify the agency and the type of assistance requested (for example:
financial, permit, license).

e Rural Development — Oregon is providing a loan for permitting, design and
construction.
¢ PCJSWA is self funding portions of the project.



4. Provide the following information regarding the proposed project site(s):

¢ Describe the size (acres), terrain, and present land uses (including current zoning
designations) of the project site(s);
Describe the adjacent land uses, including current zoning designations;

¢ A map with the boundaries of the project site(s) clearly marked, preferably a U.S.
Geological Survey (USGS) 7.5 quadrangle map (digital maps are fine: try
http://terraserver.microsoft.com (free public access); and

¢ Photos of the site(s) and adjacent properties with clear description of the location
the photo was taken from (e.g. photo taken from proposed building site) and the
orientation of the camera when the photo was taken (e.g. northeast looking
towards adjacent state forest lands).

The proposed project is located on a relatively flat terrace of 3.2 acres above the
Pacific Ocean. The site is currently a wastewater treatment plant and zoned Pacific
City/Woods Park Zone (PCW-P). The lot to the north of the WWTP is zoned PCW-P
and is currently forested. The property to the east is the Siuslaw National Forest and
is forested. To the northwest is PCW-R3 and the remainder is PCW-R2, high density
and medium density residential, respectively. The uses west of the facility are
residential and the use to the south is mini storage.







5. Provide a written description of the proposed boundaries of the project’s area of
potential effect (APE), supplemented by a clearly marked map showing the APE and
project site footprint.

The APE is defined as the existing property boundary of the wastewater treatment
plant.

Describe any efforts (research, surveys, etc.) that have been made, or are in progress,
to identify and evaluate properties (including structures and archaeological resources)
within the proposed APE and are listed or eligible for listing on the National Register
of Historic Places.

Parametrix reviewed the available online information for historic properties through
the Oregon Historic Sites Database website. Consultation with the Oregon SHPO

was completed.

7. Describe any results from the efforts outlined in item 6. Such results may include:

;

e A description of historic properties found and a discussion of their current status
(listed, eligible for listing or in need of further evaluation);



e A description of any property that may have historical significance from a State or
local perspective, even if it is not National Register-eligible; and

e A description of any property that may have historical significance from a
religious or cultural perspective for an Indian Tribe, even if it is not National
Register-eligible.

Two properties were identified on the Oregon Historic Sites Database within 1 mile
of the project; only one site was eligible for listing on the National Register of
Historic Places. Cape Kiwanda is a park/plaza area located at the end of Beach Rd
and approximately 1 mile northwest of the WWTP. Its historic name was Sand Cape.
The site is listed in the Tillamook County Comprehensive Plan as being significant to
the County for its association with travel and recreation (Tillamook Comprehensive
Plan). The site is also identified as a dory launching site, which is of cultural
significance to the area. The original construction occurred circa 1910 with an update
possibly constructed in 1972. The site is eligible and a contributing element for a
potentially eligible site for listing on the National Register of Historic Places. The site
will not be directly impacted by the proposed action. There are no indirect impacts
including visual impacts of the view from and to the park because there will be no
noticeable changes to the view of or to the park. Negligible indirect construction
impacts may occur due to the visual impact of construction vehicles but noise is not
expected to impact park activities.

No other sites, historic or pre-historic, were identified in the project.

. If your research has progressed far enough, state your expectation regarding USDA’s
“finding(s)” regarding the project’s impact on identified historic properties within the
APE and explain why. State your expected USDA determination as “no affect, may
affect or will affect” along with any proposed mitigation measures identified to date
to minimize the projects impact within the APE.

Based on current information regarding historic and pre-historic use of the site as well
as the minimal amount of shallow excavation proposed, PCS&WA anticipates an
USDA determination of may affect due to the limited existing data regarding the site
and the project lying “within an area generally perceived to have a high probability for
possessing archaeological sites and/or buried human remains™ (Oregon SHPO letter
dated July 7, 2014). PCISWA is currently contracting with a registered professional
archaeologist to provide a pre-construction reconnaissance level survey.

. Provide a list of other parties or agencies currently being consulted regarding the
proposed project’s potential impacts within the APE.

Parametrix has initiated consultation with the Confederated Tribes of the Grand
Ronde and the Confederated Tribes of Siletz Indians. Consultation has been
completed with the Oregon SHPO.



10. List any other information pertinent to this project which would be helpful in
understanding the project and its potential for impacts to historic property.

N/A



Wy




Ore On Parks and Recreation Department

State Historic Preservation Office
John A. Kitzhaber, MD, Governor 725 Summer St NE, Ste C
Salem, OR 97301-1266

13 L
» —
b s Received N

, www.oregonheritage.org
Ms. Jennifer Lundberg JuLt1o 2014
Parametrix
4660 Kitsap Wy STE A . enon
Bremerton, WA 9§312-2357 pParametrix Brem

RE: SHPO Case No. 14-0939
Pacific City Wastewater Treatment Plan Improvement Proj
FOE/improvement to existing wastewater treatement plant
Parametrix/USDA RD/Pacific City JS& WA